

Requested by:	GAMBINI GROUP S.p.A. Via Radici in Piano, 675 – 41049 SASSUOLO (MO)	
For the sample:	Glazed ceramic tiles 35,5 x 71 x 0,9 cm marked "Articolo MARMI LATINA CREMA 35,5x71 cm".	
On (date): 27/12/17	Date of receipt in laboratory (sample delivered by the client): 12/12/17	
Test date	From: 10/01/18	To: 23/01/18

EN ISO 10545-12 - Determination of frost resistance

Number of tiles in the test sample:

Water content before the freeze-thaw test (%):

Water content after the freeze-thaw test (%):

Description of defects before the test:

Damages on the glaze or proper surface and the edges of tiles after the freeze-thaw test:

Number of damaged tiles after 100 cycles from -5°C to $+5^{\circ}\text{C}$:

Eng. Giordana Carani
Technical approval



Prof. Maria Chiara Bignozzi
Director



The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.